g
Lend Lease

WATER & STORMWATER
MANAGEMENT SUB-PLAN

BARANGAROO STAGE 1

Document No: H010106LLCO006

MP10_0227 Commercial Building C5 - Yes
MP11_0044 Commercial Building C3 - Yes
MP10_0025 Commercial Building C4 MOD1 Yes
MP10_0023 Bulk Excavation and Basement Car Parking MODS1,3,4 Yes
Approval no. Project Modifications Included in_ _
current revision

E 07/12/2012 Revised issue for additional permits and modifications

D 18/05/2012 Revised issue for additional approvals and modifications

C 23/09/2011 Revised issue for addition of C4 and authority comment

B 10/06/2011 Revised issue for construction including authority comments
A 16/12/2010 Initial issue for authority comment

Revision | Date Description of Change
[...]
Depending on the nature / extent of the unauthorised discharge, the EHS Manager (Environment) is
required to:
- report the situation to the EPA environment line (131 555) and also include the non-conformance in the
monthly reporting.
- report the situation internally according to the Incident and Emergency Management Plan.
2 Oil or fuel spill (eg. hydraulic hose Machinery or process to cease, if safe to do so. Construction Supervisor
burst). Spill kit to be used to contain and clean up spill. EHS Manager
Machinery or process responsible for the spill is not to start operation until a full inspection and necessary | (Environment)
repairs / corrective action has been implemented.
3 Temporary erosion and A review of the area is to be undertaken by a member of the environment team, accompanied by the EHS Manager
sedimentation controls are damaged | Construction Supervisor. (Environment)
/ ineffective. The erosion / sedimentation control is to be repaired or replaced immediately if possible, or within the Construction Supervisor
same day of detection.
4 Breakdown / inadvertent stoppage of | If safe to do so, water pumping to the system is to cease and the problem identified. As the water EHS Manager
site water treatment system. treatment system will be modular, it may be possible to isolate the effected module and continue treating / | (Environment)
discharge. Construction Supervisor
Construction activities to be modified if required to allow repair of the water treatment system. Specialist Contractor
System is to be repaired and placed back into operation and monitored for the initial hour / day for
reoccurrence. Corrective and preventative action is to be implemented prior to discharge recommencing.
Incident report to be completed by the EHS Manager (Environment) and water treatment contractor.

Revision E — December 2012

Page 25 of 26




Barangaroo Stage 1

Water and Stormwater Management Sub-Plan

»"-\

Lend Lease

5 Disruption / damage to silt curtain in
harbour during perimeter retention
wall activities.

Maintenance boat is to be used to access the problem and undertake repairs / untangling if required.

If cause of the problem is more severe, for example — entanglement with another boat and / or underwater
damage - the installation contractor is to be contacted immediately for repairs. Works are to be restricted
to non-risk activities (in consultation with EHS Manager (Environment)) in the vicinity of the curtain until
the silt curtain has been repaired and placed back into operation. An incident report is to be completed by
the EHS Manager (Environment).

Construction Supervisor

EHS Manager
(Environment)

Specialist Contractor

6 Visual plume observed during
construction activities associated
with the perimeter retention wall.

Works associated with the retention wall are to immediately cease to allow investigation of the plume and
the EHS Manager (Environment) contacted.

In consultation with the construction team and relevant contractors, a source of the problem and feasible
solution to be derived and implemented.

Upon recommencement of works, the area of the previous plume is to be monitored frequently (every 30
mins as a minimum) for the first four hours of works recommencing to ensure effectiveness of the
implemented solution.

Depending on the nature / extent of the plume, the EHS Manager (Environment) may be required to report
the incident to the EPA environment line (131 555) and the Harbour Master. An incident report is to be
completed by the EHS Manager (Environment).

The EHS Manager (Environment) may also be required to report the situation internally according to the
Incident and Emergency Management Plan.

Construction Supervisor

EHS Manager
(Environment)

Revision E — December 2012

Page 26 of 26




APPENDIX 1: WATER QUALITY LIMITS (as per EPL 13336)



Water quality limits at discharge point 1 in EPL 13336

Indicator Units Criteria
Total Suspended Solids mg/L 50
Turbidity NTU Monitor
Sheens or plumes Inspections No visible sheen or plumes outside the silt curtain.
pH pH 6.5-8.5
Arsenic pg/L 2.3
Cadmium pg/L 0.7
Copper Mg/l 1.3
Lead Mg/l 4.4
Mercury pg/L 0.1
Zinc Mg/l 15
Chromium (trivalent) pg/L 27
Chromium (VI) compounds Mg/l 4.4
Nickel pg/L 7
Cyanide pg/L 4
Ammonia Mg/l 910
BTEX
Benzene Mg/l 500
Ethyl benzene pg/L 80
Toluene Mg/l 180
m-Xylene Mg/l 75
p-Xylene Mg/l 200
o-Xylene Mg/l 350
Phenol Mg/l 400
TPH C10-C14 Fraction Mg/l 50#
TPH C15-C28 Fraction Mg/l 100#
TPH C29-C36 Fraction Mg/l 50#
TPH C6-C9 Fraction pg/L 20#
QOil and Grease mg/L 10
PAHs
Naphthalene Mg/l 50
Anthracene pg/L 2*
Phenanthrene pg/L 2"
Fluoranthene pg/L 2*
Benzo(a)anthracene Mg/l 2*
Benzo(a)pyrene pg/L 2"
Benzo(b)fluroanthene Mg/l 2*
Benzo(k)fluroanthene pg/L 2"
Acenapthene pg/L 2%
Acennapthylene Mg/l 2"
Chrysene Mg/l 2*
Indeno(1,2,3-cd)pyrene pg/L 2"
Pyrene Mg/l 2*
Fluorine pg/L 2"
Benzo[ghi]perylene Mg/l 2*
Dibenz[a,h]anthracene pg/L 2"
Electrical conductivity Monitor
Dissolved Oxygen Monitor
Total PCBs pg/L Early non-detects, can be removed from ongoing
monitoring required

*

In the case of PAHs the limit of reporting of 2 ug/L can be used even though ANZECC criteria are lower than this detection limit
as this is the normal level available at most laboratories
# Standard limit of reporting




APPENDIX 2: WATER MANAGEMENT SYSTEM OUTLINE



Water and Groundwater Management

A comprehensive site and ground water management strategy will be implemented and all stormwater
and groundwater will be collected, managed and treated appropriately prior to reuse or discharge.

Surface Water Collection

A perimeter containment method will be adopted by installing a continuous impervious water retention
barrier around the entire construction site. Existing stormwater pits will be sealed and adjacent sumps
constructed and plumbed into the site water collection and treatment system.

All collected surface water, which includes site and stockpile runoff, will be treated through the primary,
secondary and tertiary stages of the water treatment plant. Similarly, all collected groundwater will be
treated through all three primary, secondary and tertiary stages.

Dewatering (Groundwater)

Site investigations indicate that contaminants of potential concern include lead, heavy metals, TPH, PAH,
Benzene, Toluene, Ethylbenzene and Zylenes (BTEX). During excavation of the perimeter retaining wall,
groundwater containing the above contaminants may be encountered.

During the Establishment Stage of the works, the primary source of water will be rainwater and
groundwater collected from the saturated material being excavated for the perimeter wall. This material is
to be stockpiled on an elevated draining bed, with a leachate/runoff collection system linked to the water
treatment system.

Towards the later stages of the Establishment works, dewatering of the basement area will commence in
preparation for bulk excavation.

Dewatering of the basement area will be achieved through a combination of both sump point dewatering
and spear point dewatering arrangements, allowing for contingency measures to deal with unknown and
potentially erratic groundwater hydrology.

Dewatering spears will be inserted into aggregate in addition to the installation of a series of sumps and
submersible pumps within the surface levels of the aggregate. The submersible pumps will assist in the
ground dewatering in the case that recharge in the area is not adequate enough to supply the spears or
the spears become blocked.

Volumes of Water

The design of the water treatment system allows for modular additions, with the first module being
capable of treating up to 25L/sec to cater for surface water, rain events and discharges during
construction of the perimeter retaining wall. It is anticipated that during the initial stages of the works,
water generation will fluctuate, with a maximum discharge rate of approximately 10L/sec.

Prior to commencement of dewatering of the basement bulk excavation area, the water treatment system
will be amplified with the addition of two further modules, each with a capacity of 25L/s, allowing for a total
treatment capacity of 75L/s.

The average daily discharge rate from the site (during dewatering of the basement bulk excavation area)
is calculated as 6480 kL/day. This will be measured after treatment in the water treatment plant, and prior
to discharge. Fluctuations in flow rate from dewatering spears and sumps may mean that maximum daily
discharges are higher than average.

Water volumes being used for dust suppression will also be measured. Recycling of treated water
primarily for dust management may be up to 20,000L per day depending on weather conditions and reuse
opportunities given saline groundwater.

Water Treatment Summary - General

A water treatment plant will be used to treat the volumes and types of water listed above. Further details
relating to the plant, including an indicative schematic of water treatment processes, is provided below.

There will be three water treatment systems running in parallel each with three stages: Primary,
Secondary and Tertiary. These are described further below.

Note that surface water will be treated using detention basins until the water treatment plant is installed
and commissioned. Water will be retained in the basins until suitable for discharge, meeting relevant
water quality limits.



-

L.

Three water treatment systems in parallel will be used

Each system will be capable of variable flow rates

between 15 and 35 litres per second Primary Water Treatment

At normal operation the flow rate of each system il Chemical Dosing &

will be 25 litres per second Ozone Injection.

At normal operation the total flow rate of all three & Secondary Water Treatment | Shallow Tray Air Strippers
S

Initial pH Correction,
Coagulant, Flocculant,

iy
i

systems will be 75 litres per second N > m . ; o
DSB - Dewatered sludge bin %\a &\ Tertiary Water Treatment Deep Bed Media Filters. "‘}q,. <
LMS - Linear motion shakers bin 2D Dischar Ei H Correct o
S X ge Final pH Correction A
ESR - Electrical switching room & 5. bq}‘\é‘ — = 3 3 & =
All dimensions are in metres 3 & & ; Stage ango 750 [Cyclones PNy x
& C‘;\ & o) 2 Sludge Dewatering & Linear Motion Shakers) & g o
%) @ Stage 2: Centrifuge TAPRS a
o) A2 RS N g fug St A 8
<
5 Fost Terliary Return MPost Secondary Return Post Primary Return
> [ M 85 [ >4
. ¥ [ 1.2 38 1.2 & W 38 12 6 o 38 12 L 12 L6 12 b6 12 LE 12 L 2.2 [
w
" @ ; hefical
8 - Tertiary 4 CS12raI;:
EFR%]
<__ } vy vyl
- Tertiary | Euncaw ’ 45,000 45,000 45,000 Primary System A
litres litres itres
fo - f" B
Rl | . o= = | [Cale
] - =] ~ e
<z, ; L TTEETT
o 22,500 Tertiary | f22.500 Eoncaw ’ 45,000 45,000 Primary o | System B
. —JI litres litres litres litres B T Y
w :
W o
G | I - = | [
< I ZTEETT »
Discharge 22,500 45,000 45,000 Primary 22,500 System C
T litres litres litres litres s )
o2 = 4 22
8 L’m’ = - Bl o B h o ®
< Site Boundary Air Strippers ¥y Sludge "y o
- .5 |[Exhaust Fil »
F.
> 3 - 15 - - 35 . > o
I ESR I 3.4 I Tools I Tools I 22&20 |
Y 5 < L
3 8 oo
m > m w1 o e
Treated 5| |52 LMS I“ o Untreated
Water 4 2 2 " % Water In From
Out To . oL Dewatering Area
Discharge PR 16 1.6 DSB |..n 0z
ol
8w Sludge Dewatering 29
0oQ uy
<_
I Tools Oftice |
e

- ! . | I COMMERCIAL IN CONFIDENCE

Row 10 Row 9 Row 8 Row 7 Row & Row & Row 4 Row 3 Row 2 Row 1



1 PRIMARY TREATMENT - PH CORRECTION & SUSPENDED SOLIDS

The Primary Treatment system consists of a chemical dosing system and water transfer pumps regulated
by programmable logic control (PLC). This system has stand alone capabilities with respect to flocculant
and coagulant addition also automatically buffering pH to a pre set value.

Incoming and outgoing sedimentation tanks will be monitored via level probes to ensure a consistent flow
of water to assist flocculated and/or coagulated particles to drop out of suspension. In addition,
hydrocyclones and coalescing plate separators may be used to remove heavy end hydrocarbons
collected post Primary Treatment prior to passing through subsequent stages to prevent fouling of the
trays in the Secondary Treatment system.

There will be large holding tanks before and after the Primary Treatment system to achieve the following:

e Capacity to handle large influxes of water (for example after rainfall or king tide events);
e Provision of a constant flow to the chemical dosing system at a rate at a workable rate;

e Large decrease in the water's potential energy after chemical dosing to promote solids
separation; and

e Provision to recycle treated groundwater after treatment to ensure discharge criteria is achieved
before releasing into Darling Harbour.

The Primary Treatment system will have an integrated telemetry system capable of sending error
messages, warnings and other real time data to designated technicians and field operatives sent via SMS
over the Telstra NextG network. Errors message will include, but not be limited to, the following:

e pH out of specified range;

e Sedimentation tank high and low level;
e Chemical levels low;

e Dosing pump fault; and

o Transfer pump faults.

The Primary Treatment system will generate sludge in the bottom of the settling tanks post chemical
dosing. Each tank will have multiple points to enable sludge recovery.

The Primary Treatment system has built in contingencies with scope to inject any combination of
additional chemicals that may be required. Ferric chloride injection is a viable option if co-precipitation is
required for further removal of heavy metals. It is important to note that no further infrastructure will need
to be added to the Primary Treatment systems in this case as they have the ability to buffer water pH
accurately to meet a set point.

2 SECONDARY TREATMENT - VOC'’S

Volatile compounds present as contaminants in groundwater have the potential to partition into the air.
The principle of air strippers is to accentuate this natural process by taking water and pushing air through
it so as to evaporate any volatile compounds that may be present within. Air strippers have been shown
to remove over 98% of volatile organic hydrocarbons (C6-C9 VOC'’s) in applications such as the treating
of contaminated groundwater. Shallow tray air strippers will be used within the Secondary Treatment
phase of our water treatment cycle. All recovered surface and groundwater will be treated in the
Secondary Treatment phase of the water treatment cycle.

Air strippers are very effective at removing dissolved phase volatile organic hydrocarbons from waste
water. However any hydrocarbon chains greater than C9 is more difficult to remove by an air stripper
process. It is important to ensure that only dissolved hydrocarbons are being treated through air strippers.
If any free phase is present in the water to be treated it must be removed before the water is passed
through an air stripper otherwise fouling of components within the air stripper will occur.

Therefore the Primary Treatment phase of our water treatment cycle will be configured to ensure free
phase products are prevented from entering the Secondary Treatment phase.

The plant will have one shallow tray air stripper designed to a maximum flow of 35 litres per second on
each of the three water treatment systems running in parallel at an average flowrate of between 20 and
25 litres per second during normal operation. This way during normal operation when all three systems



are running at an average of between 20 and 25 litres per second the air strippers will be more than
sufficient to provide effective removal of volatile organic hydrocarbons. When one system is shut down for
scheduled maintenance, flow rates on the other two systems will be increased to a flowrate of 35 litres
per second to ensure contract water treatment flow rate targets are maintained. The remaining two
operational shallow tray air strippers have been designed to accommodate this increased flowrate.

Emissions from air strippers

Exhaust air from all three of the shallow tray air strippers running in parallel will be manifolded into a